FROM = FR< NO. @ BA3-952-5864 Dec, 22 2881 A4:15AM F1

c =l

MeCULLOCH
.‘: 3 Installation of a power kit on an MC-10 engine increases both torque and horsepower output
S through an increase of engine displacement (5.3 cubic inches t0 5.79 cubie inches). This is

done by using a revised connecting rod and a crankshaft with a greater throw (1.5 to 1.635
inches), The longer stroke brings the piston higher in the cylinder making it necessary to
use a thicker head gasket to preveat the piston from stiking the cylinder head. A spacer
installed between the crankcase and crapnkease bottom provides necessary clearance to pre-
vent the connecting rod from striking the crankcase bottom,

14 13 15

13

w

NOTICE
Refer to page 4 for impor-
tant information.

4

\.u.-u-----lzc'\

''''''

2125 Timberridge Court, West Bloomfield, MI 48324

mail a $2.00 distribution fee to: History-Kart,

16 “ae%”” CONTENTS OF KIT AND ILLUSTRATED PARTS L1ST
ITEM PART NO. NOMENCLATURE QUANTITY

48749 Power Kit — MC-10 1

1, *4B696 . Crapnkshaft 1

2 *No number . Piston and Rod Assembly 1

3. 48832 « « Piston Assembly 1

4. 48691 . . . Ring Set — Piston 1

5. 104378 .« » Needle Bearing — Piston Pin (closed end) 1

6. 101206 + + + Needle Bearing 1

7. 51200 . « Washer — Thrust 2

8. 57198 . « Piston Pin 1

9. 48753 . » Rod Assembly — Connecting 1

10. 101356 « « « Screw — Socket hd 10-32 x 5/8 in, lg, 2

11, *102742 .+ « Roller ~ Needle 24

12, *48698 . Gasket — Cylinder head 1

13, *50141B . Gasket — Bottom 2

14, *4R678 . Spacer — Crankecase bottom 1

15. *102121 . Screw — Heat treated 1/4-20 x 7/8 in. lg. 4

~ 16. *103356 . Screw — Heat treated 10-24 x 2-1/8 in. lg. 1
i\ 17. *48828 . Screw — Socket head 10-24 x 1-3/8 in. lg. 5

* Indicates items and assemblies that come in your MC-10 power kit. The other part
numbers are listed for your convenience when ordering repair parts. Oversize pis-
tons and rings are available,

Inswruction Sheet No. 48751A




FROM :

-y

10.

11.

)

FR: HNO. @ 6B3-95Z2-6884 Dec, 22 2@A1 A4:19AM P2

-2-
INSTALLATION INSTRUCTIONS
Remove the fan housing, cylinder shroud and drive sprocket.,
Remove the cylinder head and erankease bottom.
Remove rod cap and rollers.

Remove the piston and rod assembly from cylinder, Examine the cylinder
bore for scoring, scuff marks or excessive wear caused by dirt or lack

of lubrication, Check the cylinder for taper or out of round and if either
exceeds 0,005 inch, the cylinder will have to be honed to the next oversize
and oversize piston and rings used. These are available from your McCul-
loch Dealer,

Insert a 1/4-inch cap screw in the timing hole (crankcase end cover) and
lock the flywheel. Remove the flywheel retaining nut and, using a puller,
remove the flywheel. Remove Woodruff key, dirt shield and felt washer,

Remove breaker box cover, points, condenser and the breaker point push
rod,

Remove the crankcase end cover attaching screws. Two attaching screw
holes in the crankcase end cover, located 180 degrees apart, are oversize
and tapped 1/4-20. A puller, with 1/4-20 bolts bottomed in these holes,
is used to remove the crankcase end cover from the crankcase, and at the
same time pull the crankcase end cover from the crankshaft bearing.

Press the crankshaft out of the crankcase and remove crankshaft bearings.

The crankshaft bearings should turn freely and smoothly, Dirt or wear
will cause binding of the bearings and affect engine operation, Bearings
that are worn should be replaced,

Press the bearings on the new crankshaft (item 1 in the list of kit parts)
until they seat against the shoulders on each side of the flyweights.

Use a heat lamp or a heat oven to heat the erankease end cover to 180-200
degrees F.

CAUTION

Don't try to install the crankshaft without pre-heating the
crankcase end cover; never use an open flame to heat the
crankcase end cover. Either method will damage the
cover.









